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TEST RESULTS
14.0 SUMMARY OF RESULTS:
Test Method Test Conditions Test Conclusion
Specimen # 1 (E-21)
Uniform Static Load Test (ASTM +/- 65 psf PASS
E330 & TAS 202) Design Pressure
Large Missile Impact Test
(TAS 201 and ASTM 9-ib, 2 x 4 @ 50ft/sec PASS
E1886/E1996) '
Cyclic Load Test +/- 65 psf PASS
(TAS 203 and ASTM E1996) Desian Pressure
Specimen # 2 (E-22)
Air Infiltration Test
(ASTM E283 & TAS 202) 1.57 psf & 6.24 psf PASS
Uniform Static Load Test (ASTM +/- 65 psf PASS
E330 & TAS 202) Design Pressure
Forced Entry Resistance Test )
(TAS 202) 300-Ib. PASS
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